Nine Minimum Controls Plan
Illinois American Water

Alton, IL Wastewater System

November 8, 2018



Introduction

This Nine Minimum Controls Plan has been developed in relation to operation of the existing combined
sewer portion of the Alton lllinois Wastewater System (the Wastewater System) following acquisition of
the Wastewater System by the lllinois-American Water Company (IAWC). The Wastewater System
currently serves the City of Alton, IL providing conveyance and treatment of wastewater. The
Wastewater System also receives wastewater flows from the Village of Bethalto and the Village of
Godfrey and provides treatment of those flows under bulk service agreements. The Wastewater System
was originally developed and operated by the City of Alton, Illinois. Pursuant to an Asset Purchase
Agreement dated April 18, 2018, IAWC has agreed to purchase the Wastewater System subject to the
satisfaction of certain conditions, including receipt of necessary regulatory approvals and permits. Upon
closing of the acquisition transaction, IAWC will become the owner and operator of the Wastewater
System. This Nine Minimum Controls Plan will be implemented Effective on and after the closing date.

Currently, substantial portions of the Wastewater System are comprised of combined sewer systems.
Combined sewer systems (CSSs) are waste water collection systems designed to carry sanitary sewage
(consisting of domestic, commercial, and industrial waste water) and storm water in same sewer pipe to
a treatment facility. In periods of rainfall or snowmelt, total flows in the combined sewer pipe exceeds
the capacity of the CSS and/or the treatment facilities. When flows exceed capacities, the CSS is
designed to overflow into surface water bodies. There overflows are called combined sewer overflows
(CSOs). Because the CSOs contain untreated domestic, commercial, and industrial wastes, as well as
surface runoff, many different types of contaminants can be present. In 1994, the United States
Environmental Protection Agency (USEPA) established the CSO Control Policy to control discharges into
the nation’s water from combined sewer systems. Among the requirements of the CSO Control Policy is
the establishment and implementation of a program for the CSS that comprises “nine minimum
controls.” The CSO Control Policy identified nine minimum controls as minimum technology-based
controls that can be used to address CSO problems without extensive engineering studies of significant
construction costs, prior to implementation of long-term control measures. Following the issuance of
the CSO Control Policy, USEPA published the Combined Sewer Overflows — Guidance for Nine Minimum
Controls to facilitate implementation by CSS owners.

The nine minimum controls are comprised of the following:
1. Proper Operation and Regular Maintenance Programs
2. Maximum Use of Collection System for Storage
3. Review and Modification of Pretreatment Requirements
4. Maximization of Flows to the Waste Water Treatment Plant
5. Elimination of CSOs During Dry Weather
6. Control of Solids and Floatable Material in CSO’s
7. Pollution Prevention Programs to Reduce Contaminants in CSOs
8. Public Notification

9. Monitoring to Characterize CSO Impacts and Efficacy of CSO Controls



History

The City of Alton, Illinois is located on the Mississippi River in southwest central lllinois. Settlers were
known to have lived in the Alton area as early as 1783. It was not until 1815, however, that Colonel
Rufus Easton of St. Louis laid out the original townsite and named it Alton, in honor of a son. Alton was
incorporated as a City in 1837 with a population of 4,000. After its incorporation in 1837, the City grew
rapidly due to its location on the Mississippi River and its railroad facilities. By 1850 the City of Alton
had become the Southern terminus of the Alton and Sangamon Railroad. The western expansion of
industry in the late 1800’s resulted in the development of an industrial area in the broad plain known as
the American Bottoms lying adjacent and southwest of Alton. This growth continued through 1960
when the population peaked at 43,047 following the annexation of the Milton and North Rodgers areas
into the City of Alton. New urban centers grew with the establishment of new industries. Today Alton is
the largest and heart of a district comprising interlocking cities, villages and communities, with
contiguous corporate limits and boundaries, i.e., Godfrey, East Alton, Wood River, Roxana, South
Roxana, Hartford, Bethalto, Moro, Meadowbrook, Cottage Hills and Rosewood Heights.

Background

The Wastewater System involves a system of sewers to collect sewage and a waste water treatment
plant which provides secondary treatment of waste water. The older southwest portion of the City is
served by combined sewers which convey both storm water and sanitary sewage. There are separate
sanitary sewers in the east and north portions of the City. The Wastewater System also receives
wastewater flows from the Village of Bethalto and the Village of Godfrey and provides treatment of
those flows under bulk service agreements. Wastewater flows from those communities are discharged
into the East Side Interceptor of the Wastewater System and are conveyed to the Wastewater
Treatment Plant (WWTP) for treatment.

There is currently one minor (Turner Tract) and three major combined sewer service areas (Piasa Valley,
Shields Valley and Central Avenue) in the City, all of which utilize the Southside Interceptor of the
Wastewater System to convey dry weather flow to the WWTP. Combined sewer overflows (CSQO’s) from
two of the combined sewer service areas (Turner Tract and Piasa Valley) discharge directly to the
Mississippi River. CSO’s from the Shields Valley and Central Avenue combined sewer service areas
discharge to the Mississippi River via the Wood River Drainage and Levee District Impoundment area. A
map showing sewer service areas is attached as Exhibit 1.

The existing Alton Waste Water Treatment Plant has evolved from the addition of secondary treatment
units to an originally constructed primary treatment plant. The original WWTP was constructed in 1964.
The original WWTP construction included an offsite pumping station and force main to convey flows
from the Southside Interceptor Sewer to the WWTP. The WWTP was designed for a population
equivalent of 60,000 and to provide primary treatment for a design flow of 6.0 MGD. In 1977, the
WWTP was enlarged and upgraded for the purpose of increasing the capacity and to meet more
stringent effluent requirements.

The Alton WWTP currently operates under NPDES (National Pollutant Discharge Elimination System)
Permit Number IL0027464 as issued and enforced by the lllinois Environmental Protection Agency



(IEPA). The design average flow (DAF) for the WWTP is 10.50 MGD and the design maximum flow (DMF)
for the facility is 26.25 MGD. Treatment consists of screening, grit removal, primary settling, activated
sludge and disinfection with chlorine. Sludge treatment includes anaerobic digestion, aerobic digestion,
dissolved air thickening, belt filtration, sludge drying beds and landfill disposal of sludge. The previous
NPDES Permit issued on November 2, 2011 is attached as Exhibit 2. Effective on closing of the system
acquisition by IWAC, a new NPDES Permit issued to IWAC will become effective.

Under the EPA CSO Control Policy, the Wastewater System was required to implement a long term
control plan (LTCP) to address overflows. The original LTCP for the Wastewater System was developed
as required under Special Condition 15, Paragraph 10 of the City’s NPDES Permit #1L0027464 issued
October 31, 2005, by the lllinois Environmental Protection Agency. The City completed and submitted
the initial LTCP to IEPA on August 31, 2009. |IEPA approved the initial LTCP on April 8, 2011 and
subsequently incorporated the LTCP into the NPDES Permit issued to the City that became effective on
December 1, 2011. The City of Alton completed the State Street Separation and Wetlands Site
Evaluation Study as outlined in the LTCP. The other action items contained in the LTCP remain
unfinished at present time. Upon closing of the acquisition transaction, IAWC will become the owner
and operator of the Wastewater System and will proceed with implementing projects to address CSOs
from the Turner Tract, Piasa Valley, Central Avenue and Shields Valley CSS areas. IAWC has submitted to
IEPA a request for modification of the schedule and projects under separate cover. Any modifications to
the LTCP will be reflected in the NPDES permit issued to IAWC upon transfer of ownership.

Combined Sewer Overflow Description

There are currently one minor (Turner Tract) and three major (Piasa Valley, Central Avenue, and Shields
Valley) CSS areas in the City of Alton. All of the CSS areas utilize the Southside Interceptor Sewer to
convey dry weather flow to the WWTP. CSOs from two of the CSS areas (Turner Tract and Piasa Valley)
discharge directly to the Mississippi River. CSOs from the Central Avenue and Shields Valley areas
discharge to the Mississippi River via the Wood River Drainage and Levee District Impoundment area.

The Turner Tract CSS area and Piasa Valley CSS area are planned to be separated to eliminate CSOs. The
east part of the Shields Valley that has separated sewers and is tributary to the Shields Valley CSS area
are to be rerouted and connected to the Shields Valley Branch of the Southside Interceptor Sewer. The
CSOs from the Central Avenue and Shields Valley CSS areas are planned to be impounded in the Wood
River Drainage and Levee District Impoundment Area and conveyed to the WWTP for treatment.

Each CSS area has an overflow as shown on Exhibit 1. The location of each outfall is as follows:

NPDES Permit
CSS Area Outfall Number Latitude Longitude
Shields Valley 002 38°-53’-05” 90°-09’-34”
Central Avenue 003 38°-53’-08" 90°-10’-13”
Piasa Valley 004 38°-53’-20" 90°-11'-13”
Turner Tract 007 38°-54’-09” 90°-11’-58”




All CSS areas are tributary to the Southside Interceptor Sewer. Flows from both the combined sewers
and separate sewers in the Turner Tract area empty into an intercepting structure. When the sewers at
the intercepting structure have reached hydraulic capacity, flow spills over into a storm sewer system
consisting of culverts and open ditches that flow to the Mississippi River. For each of the remaining CSS
areas, flow is diverted into a regulating chamber before entering the interceptor. At each chamber, flow
passes through an opening in the chamber wall and on to the interceptor sewer. The opening in the
chamber wall is controlled by a manually operated sluice gate. The Piasa Valley CSS area regulating
chamber is located at the intersection of Third and Piasa Streets. A low dam across the Piasa arch sewer
diverts the dry weather flow into the regulating chamber and the Southside Interceptor. The next
interceptor connection is located at the discharge point of the Central Avenue CSS area. The combined
sewer discharges into an open ditch where a low water dam diverts flow into the regulating chamber.
Flow from the Shields Valley CSS area is intercepted at the downstream end of the Shields Valley brick
arch sewer by means of a diversion dam and regulating chamber as well.

Summary of Implementation

The Wastewater System and WWTP serving Alton, Illinois was publicly owned and operated by the City
of Alton since its inception. In April 2018, City of Alton agreed to transfer ownership and operation of
the Wastewater System and WWTP to IAWC. Upon completion of the transfer, IAWC will own those
facilities and be responsible for the operation.

This Nine Minimum Controls document provides the procedures to demonstrate that IAWC is complying
with the nine minimum controls of the USEPA CSO Control Policy, prior to implementation of long-term
control measures.



1. Proper Operation and Regular Maintenance Programs

The first minimum control, proper operation and regular maintenance of the CSS areas and CSOs